September 1999

* Prices and package quantities subject to change without notice.



Retail Price List, September 1999

Phone: (765) 463-0959

Fax: (765) 463-7004

LITE MACHINES
| Part# | Part Name Taty]  Price | [ Part# Part Name [aty] Price .1
Discount Combos & Popular Packages Canopy Packs
[ 1-00210 110 Super Starter Combo 1 494.99 | 117777 Canopy pack, 1 set 1 13.49
includes: 1-17789 Canopy pack, 2 sets 2 24.99
(1) Mode! 110 helicopter kit w/gyro 1-17796 Canopy pack, 3 sets 3 36.48
(1) Hitec Focus 4H-M ricro radio
(1) Vmax-6 engine, no piug Upgrade Kits
(1) Vmax-6 throttie/muffler 1-00060 Vmax-6 upgrade kit 1 51.99
(1) Vmax-6 heat sink 1-98200 Gyro dual-gain upgrade kit (to 110) 1 20.99
(1) Freedom XL glow plug 1-21339 Gyro scissof-link upgrade (to 100+) 1 9.99
(1) Lite Lube grease, 1/4 0z
(1) Lite Lube heavy od, 14.8 mi Metal Parts
(1) Whip antenna, 2-piece 109255 Clutch shaft, Vmax 1 6.99
161326 Clutch shoes 1 8.89
[1-00310 110 Servo Combo 1 369.99]  [1-16651 Gyro eyelet 1 219
Includes: 1-96575 Gyro spindle, dual gain 1 14.49
(1) Model 110 helicopter kit w/gyro 1-35044 Gyro spindle/mount, preassembled 1 19.99
(4) H5-81 micro servos (HF/AR) 1-23361 MR bearing collar with screws 1 3.99
(1) Vmax-6 engine, no plug 1-86607 Pivot mount with screw 1 6.99
(1) Vinax-6 throttte/muffier 1-78275 Starter cone with screw 1 499
(1) Vmax-6 heat sink 1-91979 Swashpilate inner race 1 989
(1) Freedom XL glow plug 1-90395 Swashplate outer race 1 6.59
(1) Life Lube grease, 1/4 oz 1-80385 Swashplate outer race, blue i 7.88
(1) Lite Lube heavy ofl, 14.8 mi 1-90380 Swashplate outer race, purple 1 7.89
(1) Whip anfenna, 2-piece 1-48273 Swashplate, race ring 1 4.49
1-52761 Tail rotor hub with screws 1 8.49
|1 00410 110 Standard Package 1 274.99] 1-48197 TR bearing collar with screws 1 3.99
Includes:
{1) Modei 110 helicopter kit w/gyro Wires, Tubes and Shafts
(1) Vmax-6 engine, no plug 1-87049 Fore/aft cyclic pushrod 2 0.69
(1) Vmax-6 throttle/muffier 1-05746 Front fanding gear struts 1 2.49
(1) Vmax-6 heat sink 1-15060 Fuel tank filler tube 1 0.79
(1) Freedom XL glow plug 1-33333 Gyro Z-link 2 1.39
(1) Lite Lube grease, 1/4 0z 1-56633 Holiow TR shaft wi/gear 1 6.79
(1) Lite Lube heavy of, 14.8 mf 1-38892 Leftiright cyclic pshrd 2 1.19
(1) Whip antenna, 2-piece 192709 Main rotor shaft 1 499
1-03495 Main rotor Z-link 4 2,39
ﬁ-0051 0 110 Basic Package 1 259@ 1-50566 Mixing arm/SP pushrod 2 1.19
Includes: 1-93350 Push-pull rod 1 2.89
(1)} Mode! 110 heficopter kit w/gyro 1-31278 Rear landing gear struls 1 249
(1} Vmax-6 engine, no plug 1-24289 Subrotor pivot rod 1 0.89
{1) Vmax-6 throttle/mufiter 1-37880 Subrotor pushrod 2 0.59
(1) Vmax-6 heat sink 1-57619 Swashplate L-ink 2 119
(1) Freedom XL glow plug 1-25591 Tail boom, natural 1 7.79
1-25596 Tail boom, burnished gold 1 8.79
[1-00110  Model 110 helicopter kit w/gyro 1 199.00| 1-25594 Tall boom, electric blue 1 8.79
1-25597 Tail boom, flame red 1 8.79
Accessories 1-26502 Tail boom, jel black 1 8.79
1-61766  Lil' Squeezer fuel system L 959 1-25595 Tail boom, metallic green 1 8.79
165864  Lite Lube grease, 1/4 oz 1 3.49 1-25598 Tail boom, metallic purple 1 8.79
1-11773  Lite Lube heavy oil, 14.8 ml 1 279 1-36098 Tail drive wire w/gear 1 479
184480 Du-Bro 668 Kwik-Start XL wicharger 1 18.49 1-66318 Tail rotor pushrod 1 1.29
1.94502  Norvel NVX fuel, 15% nitro 1 8.39 1-87874 Throttie pushrod, Vmax-6 4 0.99
1-94504  Norvel NVX fuel, 25% nitro 1 9.39
1-11412  Model 110 promotional video 1 9.99 Pins
1-98116  Lite Machines T-shirt 1 999 1-87239 1/16" x 1/4" hard dowel pin 6 239
1-37086  Model 110 poster 1 299 1-62544 1/16" x 1/2' hard dowel pin 6 239
1-76034 1/16" x 3/4" hard dowel pin 6 239
1-45005 32" teeter pin 1 0.79
1-21543 1/8" feathering pin 1 159
"SP" = Swashplate "MR" = Main Rotor "TR" = Tail Rotor Page 1 of 5



Retail Price List, September 1999

Phone: (765) 463-0959

Fax: (765) 463-7004

| Part# { Part Name [aty][ Price | [ Part# | Part Name |aty|  Price ]
Plastic Parts Fasteners
147059  Bellcrank ] 1.89 1-32953 #1 plastic washer, Teflon 10 0.99
1-94098  Blade grip. 4 degrees 1 3.99 1-98406 #2 plastic washer, Teflon 10 1.99
1-22774  Blade grip, 6 degrees 1 3.99 1-83301 #2 steel washer 10 0.99
1-53873  Canopy mounting bracket 2 2.69 1-09568 #4 steel washer 10 0.99
1-47859  Clutch bell 1 6.79 1-35140 #4 steel washer, oversize 10 1.29
160365  Crown gear with screws 1 5.99 1-71651 #8 steel washer 10 1.29
1-62051  Feathering plate 1 7.99 1-94110 2-56 x 1/4" socket cap screw 10 1.59
1.26182  Follower arm 1 229 1-46645 2-56 x 3/8" socket cap screw 10 159
1-99929  Follower link 1 219 1-76527 2-56 x 1/2" socket cap screw 10 1.79
1-01492  Fore/aft control arm 1 279 1-55671 2-56 x 5/8" socket cap screw 10 2.49
1-24738  Fuel tank 1 6.89 1-22060 2-56 x 3/4” socket cap screw 10 2.69
1-33434  Gyro drive fink 2 329 1-55119 2-56 nylock nut 10 1.99
100768  Gyro hub 1 248 1-43719 4-40 x 1/4" socket cap screw 10 159
1-27968  Gyro paddie 2 7.59 1-58344 4-40 x 3/8" socket cap screw 10 1.59
1-84289  Gyro paddie grip 2 1.49 1-63727 4-40 x 1/2" socket cap screw 10 1.58
1-11652  Left skid, black 1 3.19 1-11376 4-40 x 5/8" socket cap screw 10 1.58
1-11641  Left skid, white 1 299 1-25775 4-40 x 3/4" socket cap screw 10 1.59
1-76365  Lower bearing block 1 379 11-65257 4-40 x 7/8" socket cap screw 10 1.99
1-92683  Main rotor blade, black 1 799 1-90160 4-40 x 1-1/4" socket cap screw 8 1.59
1-92679  Main rotor blade, white 1 7.49 1-99398 4-40 nyleck nut 10 1.59
1-59845  Main rotor hub 1 6.49 1-71424 6-32 x 1/8" setscrew 10 1.50
1-73860  Main spur gear with screws 1 7.29 1-21856 6-32 x /16" setscrew 10 1.69
1-10212  Mixing arm 2 279 1-44716 8-32 x 1/8" setscrew 10 1.79
1-63492  Pushrod guide 2 1.89 1-80613 8-32 x 3/16" setscrew 10 1.89
1-00843  Right skid, black 1 319 1-86027 10-32 x 5/16" setscrew 10 1.59
100837  Right skid, white 1 299 1-84214 4" nytie, black 20 1.89
1-53356  Spider slider 1 1.99 1-47440 4" nytie, cub yellow 20 1.99
1-88429  Spider slider, dual gain 1 1.99 1-47436 4" nytie, deep red 20 189
1-20089  Subrotor stabilizer 1 999 1-98748 4" nytie, forest green 20 1.99
182410  Tail boom bracket 1 6.89 11-63024 4" nytie, hot pink 20 1.99
1-82074  Tail fin, camo tan 1 5.49 1-30417 4" nytie, neon green 20 1.99
1-82054  Tail fin, cub yellow 1 5.49 1-72560 4" nytie, neon yellow 20 1.99
182059  Tail fin, deep red 1 5.49 1-47438 4" nytie, royal blue 20 1.9
1-82083  Tail fin, hot pink 1 5.49 11-45747 Fuel tank strap, 8" B 1.49
1-82085  Tail fin, jet black 1 5.49
§-82081  Tail fin, neon green 1 5.48 Miscellaneous
182078  Tail fin, neon yeliow 1 5.49 1-99047 Operator's Guide, 110 1 8.99
1-82067  Tail fin, olive drab 1 5.49 1-58048 Construction Manual, Model 110 1 11.99
1-82064  Tail fin, royal biue 1 5.49 1-168575 #2 ball-link shank 4 1.69
1-82051  Tail fin, white 1 429 1-11892 /16" universal ball 8 329
1-84610  Tail rotor blade 1 3.89 1-21413 Gyro E-clip 8 1.49
1-35946  Tail rotor spider, LMH100 1 299 1-92743 Lif Squeezer fuel cap assembiy 1 3.99
1-37755  Tail rotor spider, link type 1 299 1-37370 Nylon clevis, small 6 1.79
1-73758  Teeter 1 489 1-80275 5x 11 x 4mm ball bearing 2 399
1-68198 TR front pinion gear with screws 1 479 1-20350 7 x 13 x 4mm ball bearing 1 7.89
1-87787 TR gearbox, black 1 7.49 1-81855 1/8" loose ball bearing 20 219
1-87785 TR gearbox, blue 1 7.49 1-57237 Fuel tubing, silicone 2 0.59
1-8778¢ TR gearbox, red 1 7.49 1.78863 Trim sheet, black 1 0.59
1-87783 TR gearbox, white 1 6.99 1-20462 Trim sheet, white 1 0.59
1-22233 TR shaft center-bushing 1 2.29 1-40991 Rubber grommet, 1/8 x 5/16 4 1.18
480344 TR shaft end-bushing 2 499 1-36512 Rubber grommet, 3/16 x 13/32 1 1.19
1-79039  Turbine exhaust tube 1 1.99 1-38221 Spare-parts container 1 1.89
104070  Upper bearing block 1 399 1-50268 TR pushrod threaded coupler 4 1.59
102884 Vibration isolation tape, 2 x 4 1 0.59
Tools
1-39357  Hex wrench assortment 1 1.59 Wood Parts
1-74145  Sandpaper assortment 1 1.49 ‘E&M Crutch assembly, Model 110 1 17@'
"SP" = Swashplate "MR" = Main Rotor "TR" = Tail Rotor Page 2 of 5



Retail Price List, September 1999

Phone: (765) 463-0959

fPart# | - PartName . .. |Qty] Price |
Decals
1-60493  Decal set, racing stripes 1 399
1-18816  Decal set, rainbow stripes 1 399
1-72503  Decal set, US miiitary 1 399
192234  Decal set, UK military 1 3.99
1-12305 Decal set, German military 1 399
148560  Decal set, Model 110 windows 1 299
Radio Equipment
1-12577  Hitec Focus 4H-M micro radio 1 219.99
1-92454  HS5-81 micro servo 1 24.99
1-55220  HS-B1MG micro servo 1 29.99
1-41811  HS-81 gear set {plastic) 1 359
151667 HS-B1MG gear set (metal) 1 12.99
1-46123  HS-80MG micro servo 1 3499
1-29745  HS-80 gear set (plastic) 1 379
124438  HS-80 gear set (metal) 1 14,99
1-28732 HS-80/81 servo arm sel 1 299
1-29734  HS-80/81 servo mounting hardware 1 299
1-76250  Hitec 270 mAh RX battery 1 14.99
1-46434  Hitec 650 mAh RX battery 1 12.99
1-22750  Hitec overnight charger 1 11.99
1-22117  Hitec switch hamess 1 9.99
1-66722  Whip antenna, 2-piece 1 9.599
Engines and Engine Accessories
1-60606 Vmax-6 engine, no plug 1 41.99
166670  Vmax-6 throttie/muffler 1 7.99
1-15002 Vmax-6 w/muffler - CLEARANCE* 1 33.99
102390 Vmax-5 piston/cylinder set 1 19.99
1-02300  Freedom XL glow plug 1 3.80
1-33100  SpiraLite Speed plug, 1.5V 1 4.89
1-54030  Copper glow plug washer 10 1.49
1-00312  Vmax-6 heat sink 1 11.99
108318  Vmax-6 heat sink, jet black 1 12.99
1-09318  Vmax-6 heat sink, electric blue 1 1299
109314  Vmax-6 heat sink, metalic purple 1 12.99
102331  Vmax-6 needle valve 1 2.99
1-02330 Vmax-6 needle valve assembly 1 6.99
102370 Vmax-6 throttle/muffler body 1 5.99
102365 Vmax-6 throttle plunger 1 3.89
102375 Vmax-6 throftle/muffler strap 1 1.99
102305 Vmax-6 backplate 1 359
102345 Vmax-6 crankshaft 1 1249
102400 Vmax-6 cylinder head gasket 5 239
102395 Vmax-6 cylinder head screws 4 2.79
102325 Vmax-6 drive washer 1 179
102320 Vmax-6 prop plate wiwrench flats 1 379

* Subject to availability, engine specifications may vary.

"SP" = Swashplate

*"MR" = Main Rotor

*TR" = Tail Rotor

Fax: (765) 463-7004

Page 3 of 5



Retail Price List, September 1999

Phone: {(765) 463-0959

Lite Machines Parts Listed by Part Number

Fax: (765) 463-7004

[ Part# | Part Name Taty] Price | [ Part# | Part Name | aty]  Price
1-00060 Vmax-6 upgrade kit 1 51.99 1-22117 Hitec switch hamess 1 9.99
100110 Model 110 helicapter kil w/gyro 1 199.00 1-22233 TR shaft center-bushing 1 229
1-00210 110 Super Starter Combo 1 494 .99 1-22750 Hitec overnight charger 1 11.99
1-00310 110 Servo Combo 1 369.99 1-22774 Blade grip, & degrees 1 3.99
100410 110 Standard Package 1 27499 1-23361 MR bearing collar with screws 1 399
100510 110 Basic Package 1 259.99 1-24289 Subrotor pivot rod 1 0.89
1-00768  Gyro hub 1 249 1-24438 HS-80 gear set (metal) 1 1499
1-00837  Right skid, white 1 299 1-24738 Fuel tank 1 6.89
100843  Right skid, black 1 319 1-25591 Tail boom, natural 1 7.79
101482  Forefaft control arm 1 279 1-25592 Tail boom, jet black 1 8.79
102300  Freedom XL glow plug 1 .89 1-25594 Tail boom, electric blue 1 8.79
1-02305 Vmax-6 backplate 1 359 1-25595 Tail boom, metallic green 1 8.79
1-02320 Vmax-6 prop plate wiwrench flats 1 379 1-25596 Tail boomn, burnished goid 1 879
1-02325 Vmax-6 drive washer 1 1.79 1-25597 Tail boon, flame red 1 879
102330  Vmax-6 needle valve assembly 1 6.99 1-25598 Tail boom, metallic purple 1 8.79
1-02331  Vmax-8 needle valve 1 299 1-25775 4-40 x 3/4" socket cap screw 10 1.59
102345  Vmax-6 crankshaft 1 12.49 1-26182 Follower arm 1 229
102365  Vinax-6 throttle plunger 1 3.69 1-27568 Gyro paddie 2 7.59
102370 Vmax-6 throttle/muffler body 1 5.99 1-29089 Subretor stabilizer 1 9.99
102375  Vmax-5 throttle/muffler strap 1 1.89 1-29732 HS-80/81 servo arm set 1 299
102390 Vmax-6 pistonfcylinder set 1 19.99 1-29734 HS-80/81 servo mounting hardware 1 299
102395 Vmax-6 cylinder head screws 4 279 1-29745 HS5-80 gear set (plastic) 1 379
102400 Vmax-6 cylinder head gasket 5 238 1-30417 4" nytie, neon green 20 1.99
1-02884  Vibration tsolation tape, 2 x 4 1 0.59 1-31278 Rear landing gear stnis 1 2.489
1-03495  Main rotor Z-link 4 2.39 1-32953 #1 plastic washer, Teflon 10 098
104070  Upper bearing block 1 399 1-33100 Spiralite Speed plug, 1.5V 1 4.89
105746  Front landing gear struts 1 2.49 1-33333 Gyro Z-link 2 1.39
1-00255  Clutch shaft, Vmax 1 6.99 1-33434 Gyro drive link 2 329
109312 Vmax-6 heat sink 1 11.99 1-35044 Gyro spindle/mount, preassembled 1 19.99
1-08314  Vmax-6 heat sink, metalic purple 1 12.99 1-35140 #4 steel washer, oversize 10 1.29
109316  Vmax-6 heat sink, jet black 1 1299 1-35046 Tail rotor spider, LMH100 1 299
109318  Vmax-6 heat sink, electric blue 1 12.99 1-36098 Tail drive wire w/gear 1 4.79
109568  #4 steel washer 10 0.99 1-36512 Rubber grommet, 3/16 x 13/32 1 1.19
110212 Midng arm 2 279 1-37086 Model 110 poster 1 2.99
1-11376  4-40 x 5/8" socket cap screw 10 1.59 1-37370 Nyion clevis, small 6 1.79
1-11412  Model 110 promotional video 1 9.99 1-37755 Tall rotor spider, link type 1 289
1-11641  Left skid, white 1 2.89 1-37880 Subrotor pushrod 2 0.59
1-11652  Left skid, black 1 318 1-38221 Spare-parts container 1 1.89
1-11773  Lite Lube heavy oil, 14.8 ml 1 279 1-38992 Leftright cyclic pshrd 2 1.18
1-11892  ¥16" universal ball 8 3z 1-39357 Hex wrench assortment 1 1.59
1-12305  Decal set, German military 1 399 1-40991 Rubber grommet, 1/8 x 5/16 4 1.19
112577  Hitec Focus 4H-M micro radio 1 219.99 1-41811 HS-81 gear set (plastic) 1 359
1-15002  Vmax-6 wimuffler - CLEARANCE 1 33.99 1-43719 4-40 x 1/4" socket cap screw 10 1.59
1-15060  Fuel tank filler tube 1 0.79 1-44716 8-32 x 1/8" setscrew 10 1.79
1-16575  #2 ball-link shank 4 1.69 1-45005 3/32" teeter pin 1 0.79
1-16651  Gyro eyelet 1 218 1-45747 Fuel tank strap, 8" 8 1.49
117777  Canopy pack, 1 set 1 13.49 1-46123 HS-80MG micro setvo 1 3499
1-17788  Canopy pack, 2 s¢ls 2 2499 1-45434 Hitec 650 mAh RX battery 1 12.99
1-17796  Canopy pack, 3 sels 3 36.49 1-46645 2-56 x 3/8" socket cap screw 10 1.59
1-18816  Decal set, rainbow stripes 1 3.99 1-47059 Belicrank 1 1.89
1-20360 7 x 13 x 4mm ball bearing 1 7.89 1-47436 4" nytie, deep red 20 1.99
1-20462  Trim sheet, white 1 0.59 1-47438 4" nytie, royal blue 20 1.99
1-21339  Gyro scissor-link upgrade (to 100+) 1 9.99 1-47440 4" nytie, cub yellow 20 1.99
1-21413  Gyro E-clip 8 1.49 1-47859 Ciutch bell 1 6.79
1-21543  1/8" feathering pin 1 1.59 1-48197 TR bearing collar with screws 1 3.99
1-21856  6-32 x J/16" selscrew 10 1.69 1-48273 Swashplate, race ring 1 4.49
1-22060  2-56 x 3/4" socket cap screw 10 269 1-48560 Decal set, Model 110 windows 1 299

"SP" = Swashplate "MR" = Main Rotor *TR" = Tail Rotor Page 4 of 5



Retail Price List, September 1999

Phone: (765) 463-0959

Fax: (765) 463-7004

[ Part# | Part Name [aty[ Price | [ Part# | Part Name |cty|] Price |}
150268 TR pushrod threaded coupler 4 1.59 1-84289 Gyro paddle grip 2 1.49
1-50566  Mixing arm/SP pushrod 2 1.19 1-86027 10-32 x 5/16" setscrew 10 1.59
1-51667 HS-81MG gear set (metal) 1 12.99 1-86607 Pivot mount with screw 1 6.99
1-52761  Tail rotor hub with screws 1 8.49 1-87049 Fore/aft cyclic pushrod 2 0.68
1563356  Spider slider 1 1.99 1-87239 1/16" x 1/4" hard dowel pin 6 239
1-53873  Canopy mounting bracket 2 269 1-87783 TR gearbox, white 1 6.99
1-54030  Copper glow plug washer 10 1.49 1-87785 TR gearbox, blue 1 7.49
1-55119  2-56 nylock nut 10 1.99 1-87787 TR gearbox, black 1 749
1-55220 HS-81MG micro servo 1 2009| |1-87783 TR gearbox, red 1 7.49
1-55671  2-56 x 5/8" socket cap screw 10 2.49 (187874 Throttle pushiod, Vmax-6 4 0.99
1-56633  Hollow TR shaft w/gear 1 6.79 1-88429 Spider slider, dual gain 1 1.99
1-57237  Fuel tubing, silicone 2 059 '1-90160 4-40 x 1-1/4" socket cap screw 8 1.59
1-57619  Swashplate L-link 2 1.19 1-90385 Swashplate outer race, blue 1 7.89
1-58048  Construction Manual, Model 110 1 11.99 1-90390 Swashplate outer race, purple 1 7.89
1-58344  4-40 x 3/8" socket cap screw 10 1.59 1-90395 Swashplate outer race 1 6.58
1-59845  Main rotor hub 1 6.49] 1-91979 Swashplate inner race 1 9.89
160365  Crown gear with screws 1 599 1-92234 Decal set, UK military 1 .99
160493  Decal set, racing stripes 1 399 1-92454 HS-81 micro servo 1 24,99
160606 Vmax-6 engine, no plug 1 41.99 1-92679 Main rotor blade, white 1 7.49
161326  Clutch shoes 1 8.89 1192663 Main rotor blade, black 1 7.99
161766  Lir Squeezer fuel system 1 9.99 1-92709 Main rolor shaft 1 4.99
1-62051  Feathering plate 1 7.99 1-92743 Lil' Squeezer fuel cap assembly 1 399
162544 116" x 1/2" hard dowel pin 6 239 1-93301 #2 steel washer 10 0.99
1-63024 4" nytie, hot pink 20 1.99 1-93350 Push-pull rod 2.89
1-63492  Pushrod guide 2 1.89 1-84098 Blade grip, 4 degrees 1 3.99
1-63727 440 x 1/2" socket cap screw 10 1.59 1-94110 2-56 x 1/4" sockel cap screw 10 1.59
1-65257  4-40 x 7/8" socket cap screw 10 1.99 4-94480 Du-Bro 668 Kwik-Start XL w/charger 1 18.49
165864  Lite Lube grease, 1/4 0z 1 3.49 1-94502 Norvel NVX fuel, 15% nitro 1 8.39
166318  Tail rotor pushrod 1 128 1-94504 Norvel NVX fuel, 25% nitro 1 939
1-66670  Vmax-6 throttle/muffler 1 799 1-94610 Tail rotor blade 1 3.89
1-66722  Whip antenna, 2-piece 1 999 1-96575 Gyro spindle, dual gain 1 14.49
1-68198 TR front pinion gear with screws 1 479 1-98116 Lite Machines T-shirt 1 Q.99
1-71424  6-32 x 1/8" setscrew 10 1.59 1-98184 Crutch assembly, Model 110 1 17.99
1-71651  #8 steel washer 10 1.29 1-98200 Gyro dual-gain upgrade kit (to 110) 1 20.99
1-72503  Decal set, US military 1 399 1-98406 #2 plastic washer, Tefion 10 1.99
1-72560 4" nytie, neon yellow 20 1.89 1-98748 4" nytie, forest green 20 1.99
1-73758  Teeter 1 4.89 1-99388 4-40 nylock nut 10 1.59
1-73860  Main spur gear with screws 1 7.29 1-99929 Follower link 1 219
1-74145  Sandpaper assortment 1 1.49 1-99947 Operator's Guide, 110 1 8.99
1-76034  1/16” x 3/4" hard dowel pin 6 2.39
1-76250  Hitec 270 mAh RX battery 1 1499
1-76365  Lower bearing block 1 3.79
1-76527  2-56 x 1/2" socket cap screw 10 1.79
1-78275  Starter cone with screw 1 499
1-78863  Trim sheet, black 1 0.59
1-79039  Turbine exhaust tube 1 1.99
1-80275 5x 11 x 4mm ball bearing 2 3.99
1-80344 TR shaft end-bushing 2 499
1-80613  B-32 x 3/16" selscrew 10 1.89
1-81855  1/8” loose ball bearing 20 219
1-82051  Tail fin, while 1 4.29
1-82054  Tail fin, cub yellow 1 5.49
1-82059  Tait fin, deep red 1 5.49
1-82064  Tail fin, royal blue 1 549
1-82067  Tail fin, olive drab 1 5.49
1-82074  Tail fin, camo tan 1 5.49|
1-82078  Tail fin, neon yellow 1 5.49
1-82081  Tail fin, neon green 1 5.49
1-82083  Tail fin, hot pink 1 549
182085  Tail fin, jet black 1 5.49
1-82410  Tail boom bracket 1 6.89
1-84214 4" nytie, black 20 1.89

"SP" = Swashplate "MR" = Main Rotor "TR" = Tail Rotor Page 50f 5



6661 V661 {661 woupIodon senpoy i) iliddos (o)

, k mh Q Q 0 M\ m I OF F LOT30MJSU00 30:0& .ﬂ}ﬂ.—.\woqﬁdkru.”u_ feerd -b& bl 8@&&UIJJ<
sjueuodwo?d [043U0D Seosnley PIIg o0 o s equrh w88 ~_ Tl

N
(SO AY) TTLBY
4/4/.&,\%; ¥Grie
g

99

o 03 e 8INIIEBI,
mmz\toi ‘ sSBUTNLOGL] wujrmmLoﬂ.*LH uc\“L.nLM
pione o3 81| 831ud jsuete
Jaqunu juad Hoayd ascaly

(€) LSO o 8L618

4%

P i 4 Wl
N o s oo 7 g (IVINLVND SBE0B
. (TNd FTIVLIV 06£08
90c60 1% @ vioaL — 5 N1, % > zom © zea 2 G 8 RUIFD 906
aviz . \ e 4 o~
IW/ m\ O £eCLE . Lz 1 nv - . LTLEY I\ /V.:A [£:174 @ sLcol ~ mmu NO@M.—QNHQ
< P - ~ Py ~ III A v
T %~ —qagoe )y A S~ 62666 |\\|\ - 86566
$9L00 —* . 23 @ eees 1S9 7 A \ \l @ lo£58
-— - hae) (
NN a2 XS @\\u £0993 > ! SP86S ' ) ) NP f P ) LTSS
< U\ . < N, l\\ _ .
Mb U ppezde . >, — () PPSZ9 05£E8 \ < /
. < 6tree 15991 : . (@ 3LHW 6,6
(@) 68Tr8 > -
: - 89680 / mwud» S ! g (@ YOV £89T6
kﬂw =1 isozg —7 B
- @ peves (MOTIZA B ¥G0Z8 o SN
/| . mkxw,z 15028 °S .
@ 896LT i3 cgoee ©3Q 9 YLLZT s
?) 9086 g v y AR
N A e ©3Q ¥ 860v6 |Mr a-
75 AOTIA MO0 61088
# { 8028 e >
@086 ~ “ (NIZH0 NOFN 18028 e
N LOH  £8078
@ 12880 — R VL ONVD) 52028
b A
Q) BILLY

>

@) 09106




6801 9001 ‘601 UONOUOGHOD SURPON U] IWDIADO) ()
le}dodjjeH 0L}
sjueuodwo) uoIsS|WSUBI] J8MOd

SINIHIOVW,

iy

(IVINLYND
(3dINd VL3N
Movg L3N
(3N RILO31D

(paads auPAdS)  00ICE
(X wopaaJsj 00£Z0
@UPAdS) U

(r-T) OLO¥S

\| 19425 el

&c 0950
) @ 6G0LY

£€99G ,/,, @
(GIHM £8LL8 SLzog T
38 Waow <eice 7 S o 2
OOYI8 L3N L8uL8 e @7
(03 43300 68448 i0cc6 — -

1Lags —
@ veviL

A N S

[E1T 2TVl )

OOV s |/

@) 96566 —

1

|

'

~. )

—~a

9508 _
@ £1908 / ;

@

.
PR N
.

-

@ SL208 -, J.\_. " aiqoioAD s1000 §
@ 19552 ' GOV PiTvs .
) QE%|/--J : f N
‘
t
)

86i189
&) 8S8iT |/H/
S~ £66LE

Q) LTS8L
/I &) CL8ES

\I (8) 89G80

&

CIVINLYN) 1SS
(37dNd ATIVLIN) 86G6T
(G39 13IMO0Y LBSST
(@109 Q3HSNING 8665T
(N334 JTIVLLIN S6SET
(3N78 211231 vBSST
O0VIg 13M s

(£) OvIGE

~ b LTLEQ

(€) SLLST

) OWISE
O 9Ll

L19¢k-l 10d 667G QOOBANI-TTV

‘[ENUSW LOTONJISUOD MO[[O 4 Sm3TA
wod 3 wejdosijay plINg Jou o ‘swequnu Jued puo
s3.0d 03 sabuoyo axew 03 IYBIJ 8y} SaNLB8a.
SBUIIGY Y] SOIe BuILEPIO PIOAR O3

38| @o1ud suieto Jaqunu Jued MPBYD BSCa(Y

/ @ALHM L£800

OVId £r800

\. ) ovlse

/Q, @) 9LEN
v
)

(@ LS

0905 — 7




